

Category	Drug
Allergies, Cold & Flu	Beclomethasone Dipropionate (Nasal Spray)
Allergies, Cold & Flu	Benzonatate 100 mg
Allergies, Cold & Flu	Ceron DM syrup - 120 ml
Allergies, Cold & Flu	Ceron drops - 30 ml
Allergies, Cold & Flu	Chlorpheniramine 9-25 mg
Allergies, Cold & Flu	Claritin OTC
Allergies, Cold & Flu	Clernastine
Allergies, Cold & Flu	Dec-Chlorphen DM syrup - 118 ml
Allergies, Cold & Flu	Dec-Chlorphen drops - 30 ml
Allergies, Cold & Flu	Dimetapp OTC (brompheniramine)
Allergies, Cold & Flu	Entex LA
Allergies, Cold & Flu	EpiPen
Allergies, Cold & Flu	Guaifenesin DM (Syrup)
Allergies, Cold & Flu	Guaifenesin DM ER
Allergies, Cold & Flu	Loratadine 10mg
Allergies, Cold & Flu	Nystatin Oral Suspension
Allergies, Cold & Flu	Promethazine 25mg
Allergies, Cold & Flu	Promethazine and Codeine
Allergies, Cold & Flu	Promethazine DM syrup - 120ml
Allergies, Cold & Flu	Promethazine plain syrup - 180ml
Allergies, Cold & Flu	Pseudoephedrine (Sudafed)
Allergies, Cold & Flu	Trivent DPC syrup - 120ml
Anti Inflammatory	Naproxen 375mg
Anti Inflammatory	Naproxen 500mg
Antibiotic	Amoxicillin 125mg/5ml susp - 100 ml
Antibiotic	Amoxicillin 125mg/5ml susp - 150 ml
Antibiotic	Amoxicillin 125mg/5ml susp - 80 ml
Antibiotic	Amoxicillin 200mg/5ml susp - 100 ml
Antibiotic	Amoxicillin 200mg/5ml susp - 50 ml
Antibiotic	Amoxicillin 200mg/5ml susp - 75 ml
Antibiotic	Amoxicillin 250mg/5ml susp - 100 ml
Antibiotic	Amoxicillin 250mg/5ml susp - 150 ml
Antibiotic	Amoxicillin 250mg/5ml susp - 80 ml
Antibiotic	Amoxicillin 400mg/5ml susp - 100 ml
Antibiotic	Amoxicillin 400mg/5ml susp - 50 ml
Antibiotic	Amoxicillin 400mg/5ml susp - 75 ml
Antibiotic	Amoxicillin 500mg
Antibiotic	Amoxicillin/Clavulanate (Augmentin)
Antibiotic	Amoxil 50mg/l drops - 30 ml
Antibiotic	Ampicillin
Antibiotic	Azythromycin (250 mg, 500mg)
Antibiotic	Bacitracin op. ointment - 4 gm
Antibiotic	Cephalexin 250mg
Antibiotic	Cephalexin 500mg
Antibiotic	Ciprofloxacin 250 mg
Antibiotic	Ciprofloxacin 500 mg
Antibiotic	Clarithromycin
Antibiotic	Clindamycin

Category	Drug
Antibiotic	Dicloxacillin
Antibiotic	Doxycycline 100mg
Antibiotic	Doxycycline 50mg
Antibiotic	Erythrocin 250mg
Antibiotic	Erythromycin 2% solution - 60 ml
Antibiotic	Erythromycin EC - 250 mg
Antibiotic	Erythromycin op. ointment - 4 gm
Antibiotic	Erythromycin 500 mg
Antibiotic	Gentamicin 0.1% cream - 15 gm
Antibiotic	Gentamicin 0.1% ointment - 15 gm
Antibiotic	Gentamicin 0.3% op solution - 5 ml
Antibiotic	Isoniazid 300 mg
Antibiotic	Metronidazole 250mg
Antibiotic	Metronidazole 500mg
Antibiotic	Neo/Poly/Dex 0.1% op ointment - 4 gm
Antibiotic	Neo/Poly/Dex 0.1% op suspension - 5ml
Antibiotic	Neomycin tablets 500mg
Antibiotic	Nitrofurantoin
Antibiotic	Penicillin VK 125mg/5ml susp - 200ml
Antibiotic	Penicillin VK 250mg
Antibiotic	Penicillin VK 250mg/5ml susp - 100ml
Antibiotic	Polymixin B Sulfate, Neomycin, Hydrocortisone
Antibiotic	Polymyxin Sulfate/TMP op. solution - 10 ml
Antibiotic	Selenium Sulfide 2.5% lotion - 120 ml
Antibiotic	Silver Sulfadiazine 1% cream - 50 gm
Antibiotic	SMZ-TMP 200mg-40mg/5ml susp. – 120 ml
Antibiotic	SMZ-TMP 400mg-80mg
Antibiotic	SMZ-TMP DS 800mg-160mg
Antibiotic	Tetracycline 250mg
Antibiotic	Tetracycline 500mg
Anti-Parkinson	Carbidopa/Levodopa
Arthritis & Pain	Acetaminophen/Codeine
Arthritis & Pain	Allopurinol 100 mg
Arthritis & Pain	Allopurinol 300mg
Arthritis & Pain	Baclofen 10mg
Arthritis & Pain	Butabital/acetaminophen/caffeine
Arthritis & Pain	Butalbital/aspirin/caffeine
Arthritis & Pain	Carisoprodol
Arthritis & Pain	Colchicine
Arthritis & Pain	Colchicine 0.6mg
Arthritis & Pain	Cyclobenzaprine 10mg
Arthritis & Pain	Cyclobenzaprine 5mg
Arthritis & Pain	Dexamethasone 0.5mg
Arthritis & Pain	Dexamethasone 0.75mg
Arthritis & Pain	Dexamethasone 4mg
Arthritis & Pain	Duradrin Capsules
Arthritis & Pain	Etodolac
Arthritis & Pain	Hydrocodone/Apap - 5 mg (apap 325/500)

Category	Drug
Arthritis & Pain	Hydrocodone/Apap - 7.5 mg (apap 325/500/750)
Arthritis & Pain	Hydroxychloroquine Sulfate (Plaquenil)
Arthritis & Pain	Ibuprofen 100mg/5ml susp - 120 ml
Arthritis & Pain	Ibuprofen 400mg
Arthritis & Pain	Ibuprofen 600mg
Arthritis & Pain	Ibuprofen 800mg
Arthritis & Pain	Indomethacin 25mg
Arthritis & Pain	Ketorolac
Arthritis & Pain	Lidocaine 2% viscous solution - 100 ml
Arthritis & Pain	Meloxicam 15mg
Arthritis & Pain	Meloxicam 7.5mg
Arthritis & Pain	Methocarbamol (Robaxin)
Arthritis & Pain	Methylpred 4mg dose pak
Arthritis & Pain	Methylpred 4mg tablet
Arthritis & Pain	Midrin
Arthritis & Pain	Migranal Spray (Dihydroergotamine)
Arthritis & Pain	Oxycodone (5mg) – <b>cap at \$30</b>
Arthritis & Pain	Oxycodone/Apap - 5mg
Arthritis & Pain	Piroxicam 20mg
Arthritis & Pain	Prednisone 10mg dose pak (21 or 48)
Arthritis & Pain	Prednisone 10mg tablet
Arthritis & Pain	Prednisone 2.5mg tablet
Arthritis & Pain	Prednisone 20mg tablet
Arthritis & Pain	Prednisone 5mg dose pak (21 or 48)
Arthritis & Pain	Prednisone 5mg tablet
Arthritis & Pain	Probenecid (Benemid)
Arthritis & Pain	Propoxyphene/Apap
Arthritis & Pain	Propoxyphene-N/Apap
Arthritis & Pain	Salmeterol (Serevent) (Diskus)
Arthritis & Pain	Salsalate 500mg
Arthritis & Pain	Sulindac (Clinoril)
Arthritis & Pain	Tizanidine (Zanaflex)
Arthritis & Pain	Tramadol HCL 50mg Tablet
Arthritis & Pain	Tramadol/apap 37.5/325mg.
Arthritis & Pain	Triamcinolone 0.025% cream - 15gm
Arthritis & Pain	Triamcinolone 0.025% cream - 80gm
Arthritis & Pain	Triamcinolone 0.1% cream - 15gm
Arthritis & Pain	Triamcinolone 0.1% cream - 80gm
Arthritis & Pain	Triamcinolone 0.1% ointment - 15gm
Arthritis & Pain	Triamcinolone 0.1% ointment - 80gm
Arthritis & Pain	Triamcinolone 0.5% cream - 15gm
Arthritis & Pain	Triamcinolone 0.5% ointment
Arthritis & Pain	Diclofenac DR 75mg
Arthritis & Pain	Diclofenac 75mg
Asthma	Albuterol 0.083% neb. Solution - 75 ml
Asthma	Albuterol 0.5% nebulizer solution - 20 ml
Asthma	Albuterol 2mg
Asthma	Albuterol 2mg/5ml syrup - 120 ml

Category	Drug
Asthma	Albuterol 4mg
Asthma	Combivent (Inhaler)
Asthma	Ipratropium Bromide (Inhaler)
Asthma	ProAir HFA Inhaler (albuterol)
Asthma	Terbutaline (Brethine)
Asthma	Theophylline (Slo-Bid)
Calcium Channel Blockers	Nifedipine (Adalat)
Cholesterol	Gemfibrozil
Cholesterol	Lovastatin 10/20mg
Cholesterol	Pravastatin 10mg
Cholesterol	Pravastatin 20mg
Cholesterol	Pravastatin 40mg
Cholesterol	Simvastatin
Cholesterol	Cholestyramine Powder - 4 gm
Diabetes	Chlorpropamide 100 mg
Diabetes	Glimepiride 1 mg
Diabetes	Glimepiride 2 mg
Diabetes	Glimepiride 4 mg
Diabetes	Glipizide 10 mg
Diabetes	Glipizide 5 mg
Diabetes	Glyburide 2.5 mg
Diabetes	Glyburide 5 mg
Diabetes	Glyburide, micronized 3 mg
Diabetes	Glyburide, micronized 6 mg
Diabetes	Humulin 70/30
Diabetes	Humulin NPH
Diabetes	Humulin Regular
Diabetes	Metformin 1000 mg
Diabetes	Metformin 500 mg
Diabetes	Metformin 850 mg
Diabetes	Metformin ER 500 mg
Diabetes	Softcllic lancets
Diabetes	Syringes
Diabetes	Tolazamide
Ear Health	Acetasol hc otic solution 1-2%
Ear Health	Antipyrine/Benzocaine otic - 10 ml
Fungal Infections	Amphotericin B
Fungal Infections	Clotrimazole Solution
Fungal Infections	Fluconazole; 100 mg; 150 mg
Fungal Infections	Fungoid Solution
Fungal Infections	Nystatin Cream - 15gm
Fungal Infections	Nystatin Cream - 30gm
Fungal Infections	Nystatin Ointment - 15gm
Fungal Infections	Nystatin Ointment - 30gm
Fungal Infections	Nystatin/Triamcin Cream - 15gm
Fungal Infections	Nystatin/Triamcin Cream - 30gm
Fungal Infections	Nystatin/Triamcin Ointment - 25gm
Fungal Infections	Terbinafine 250mg

Category	Drug
GI Agents	Belladonna Alkaloid/PB
GI Agents	Cimetidine 800 mg
GI Agents	Cytra2 solution - 180 ml
GI Agents	Dicyclomine 10mg
GI Agents	Dicyclomine 20mg
GI Agents	Diphenoxylate/Atropine
GI Agents	Docusate Sodium
GI Agents	Famotidine 20 mg, 40 mg
GI Agents	Glycerin
GI Agents	Halflytely Kit
GI Agents	HC Suppository
GI Agent	Hydrocortisone AC 25mg suppositories
GI Agents	Hyoscyamine 0.125 mg
GI Agents	Hyoscyamine 0.125 mg sublingual
GI Agents	Hyoscyamine drops - 15 ml
GI Agents	Ketoconazole
GI Agents	Lactulose syrup - 237 ml
GI Agents	Loperamide
GI Agents	Metoclopramide - 10mg
GI Agents	Metoclopramide syrup - 60 ml
GI Agents	Prilosec (OTC)
GI Agents	Ranitidine 150mg
GI Agents	Ranitidine 300mg
GI Agents	Simethicone (Mylicon)
GI Agents	Sucralfate Suspension
GI Agents	Sulfasalazine
GI Agents	Trilyte
GI Agents	Trimethobenzamide
Glaucoma & Eye Care	Acetazolamide (regular, not sequels)
Glaucoma & Eye Care	Atropine Sulfate 1% op. solution - 5ml
Glaucoma & Eye Care	Betaxolol
Glaucoma & Eye Care	Brimonidine Tartrate
Glaucoma & Eye Care	Carbachol
Glaucoma & Eye Care	Dipivefin
Glaucoma & Eye Care	Levobunolol 0.5% op solution - 5 ml
Glaucoma & Eye Care	Pilocarpine 1% op. solution - 15 ml
Glaucoma & Eye Care	Pilocarpine 2% op. solution - 15 ml
Glaucoma & Eye Care	Prednisolone Acetate (Pred Forte)
Glaucoma & Eye Care	Prednisolone Acetate (Pred Mild)
Glaucoma & Eye Care	Sulfacet Sodium 10% op. solution
Glaucoma & Eye Care	Sulfacetamide 10% op. solution - 15 ml
Glaucoma & Eye Care	Timolol Maleate 0.25% op. solution - 5 ml
Glaucoma & Eye Care	Timolol Maleate 0.5% op solution - 5 ml
Glaucoma & Eye Care	Tobramycin 0.3% op. solution - 5 ml
Glaucoma & Eye Care	Xalatan
Heart Health & Blood Pressure	Amiloride-HCTZ 5 mg-50mg
Heart Health & Blood Pressure	Amiodarone
Heart Health & Blood Pressure	Amlodipine 2.5, 5 & 10mg

Category	Drug
Heart Health & Blood Pressure	Atenolol 100 mg
Heart Health & Blood Pressure	Atenolol 25 mg
Heart Health & Blood Pressure	Atenolol 50 mg
Heart Health & Blood Pressure	Atenolol-Chlorthalidone 50/25 and 100/25
Heart Health & Blood Pressure	Benazepril 20 mg
Heart Health & Blood Pressure	Benazepril 40 mg
Heart Health & Blood Pressure	Benazepril 5 mg
Heart Health & Blood Pressure	Benazepril HCTZ
Heart Health & Blood Pressure	Bisoprolol-HCTZ 10mg-6.25mg
Heart Health & Blood Pressure	Bisoprolol-HCTZ 2.5mg -6.25mg
Heart Health & Blood Pressure	Bisoprolol-HCTZ 5 mg-6.25mg
Heart Health & Blood Pressure	Bumetanide 0.5mg
Heart Health & Blood Pressure	Bumetanide 1 mg
Heart Health & Blood Pressure	Captopril 100 mg
Heart Health & Blood Pressure	Captopril 12.5 mg
Heart Health & Blood Pressure	Captopril 25 mg
Heart Health & Blood Pressure	Captopril 50 mg
Heart Health & Blood Pressure	Captopril HCTZ
Heart Health & Blood Pressure	Carvedilol 12.5mg
Heart Health & Blood Pressure	Carvedilol 25mg
Heart Health & Blood Pressure	Carvedilol 3.125mg
Heart Health & Blood Pressure	Carvedilol 6.25mg
Heart Health & Blood Pressure	Chlorthalidone 25 mg
Heart Health & Blood Pressure	Chlorthalidone 50 mg
Heart Health & Blood Pressure	Clonidine 0.1mg
Heart Health & Blood Pressure	Clonidine 0.2 mg
Heart Health & Blood Pressure	Cozaar
Heart Health & Blood Pressure	Digoxin 0.125 mg
Heart Health & Blood Pressure	Digoxin 0.25 mg
Heart Health & Blood Pressure	Diltiazem 120 mg
Heart Health & Blood Pressure	Diltiazem 30 mg
Heart Health & Blood Pressure	Diltiazem 60 mg
Heart Health & Blood Pressure	Diltiazem 90 mg
Heart Health & Blood Pressure	Disopyramide (Norpace)
Heart Health & Blood Pressure	Doxazosin 1 mg
Heart Health & Blood Pressure	Doxazosin 2 mg
Heart Health & Blood Pressure	Doxazosin 4 mg
Heart Health & Blood Pressure	Doxazosin 8 mg
Heart Health & Blood Pressure	Enalapril 10 mg
Heart Health & Blood Pressure	Enalapril 2.5 mg
Heart Health & Blood Pressure	Enalapril 20 mg
Heart Health & Blood Pressure	Enalapril 5 mg
Heart Health & Blood Pressure	Enalapril-HCTZ 5mg-12.5mg
Heart Health & Blood Pressure	Furosemide 20 mg
Heart Health & Blood Pressure	Furosemide 40 mg
Heart Health & Blood Pressure	Furosemide 80 mg
Heart Health & Blood Pressure	Guanfacine 1 mg
Heart Health & Blood Pressure	Hydralazine 10 mg

Category	Drug
Heart Health & Blood Pressure	Hydralazine 25 mg
Heart Health & Blood Pressure	Hydrochlorothiazide (HCTZ) 12.5 mg
Heart Health & Blood Pressure	Hydrochlorothiazide (HCTZ) 25 mg
Heart Health & Blood Pressure	Hydrochlorothiazide (HCTZ) 50 mg
Heart Health & Blood Pressure	Indapamide 1.25 mg
Heart Health & Blood Pressure	Indapamide 2.5 mg
Heart Health & Blood Pressure	Isosorbide Dinitrate (isordil)
Heart Health & Blood Pressure	Isosorbide Mononitrate ER 30 mg
Heart Health & Blood Pressure	Isosorbide Mononitrate ER 60 mg
Heart Health & Blood Pressure	Lisinopril 10 mg
Heart Health & Blood Pressure	Lisinopril 2.5 mg
Heart Health & Blood Pressure	Lisinopril 20 mg
Heart Health & Blood Pressure	Lisinopril 5 mg
Heart Health & Blood Pressure	Lisinopril-HCTZ 10mg-12.5mg
Heart Health & Blood Pressure	Lisinopril-HCTZ 20mg- 25mg
Heart Health & Blood Pressure	Lisinopril-HCTZ 20mg-12.5mg
Heart Health & Blood Pressure	Methyldopa 250 mg
Heart Health & Blood Pressure	Methyldopa 500 mg
Heart Health & Blood Pressure	Metolazone (Zaroxolyn)
Heart Health & Blood Pressure	Metoprolol Tartrate 100mg
Heart Health & Blood Pressure	Metoprolol Tartrate 25mg
Heart Health & Blood Pressure	Metoprolol Tartrate 5mg
Heart Health & Blood Pressure	Minoxidil
Heart Health & Blood Pressure	Nadolol 20mg
Heart Health & Blood Pressure	Nadolol 40mg
Heart Health & Blood Pressure	Nitroglycerin 0.3 mg sublingual
Heart Health & Blood Pressure	Nitroglycerin 0.4 mg sublingual
Heart Health & Blood Pressure	Pentoxifylline
Heart Health & Blood Pressure	Pindolol 10 mg
Heart Health & Blood Pressure	Pindolol 5 mg
Heart Health & Blood Pressure	Prazosin HCL 1mg
Heart Health & Blood Pressure	Prazosin HCL 2mg
Heart Health & Blood Pressure	Prazosin HCL 5mg
Heart Health & Blood Pressure	Propranolol 10mg
Heart Health & Blood Pressure	Propranolol 20mg
Heart Health & Blood Pressure	Propranolol 40mg
Heart Health & Blood Pressure	Propranolol 80mg
Heart Health & Blood Pressure	Quinidine Sulfate (Quinidex)
Heart Health & Blood Pressure	Sotalol HCL 80 mg
Heart Health & Blood Pressure	Spironolactone 25 mg
Heart Health & Blood Pressure	Terazosin 10mg
Heart Health & Blood Pressure	Terazosin 1mg
Heart Health & Blood Pressure	Terazosin 2mg
Heart Health & Blood Pressure	Terazosin 5mg
Heart Health & Blood Pressure	Toprol XL
Heart Health & Blood Pressure	Triamterene-HCTZ 37.5mg-25mg
Heart Health & Blood Pressure	Triamterene-HCTZ 50mg-25mg
Heart Health & Blood Pressure	Triamterene-HCTZ 75mg-50mg

Category	Drug
Heart Health & Blood Pressure	Verapamil 120mg, 180 mg
Heart Health & Blood Pressure	Verapamil 80mg
Heart Health & Blood Pressure	Warfarin 10mg
Heart Health & Blood Pressure	Warfarin 1mg
Heart Health & Blood Pressure	Warfarin 2.5mg
Heart Health & Blood Pressure	Warfarin 2mg
Heart Health & Blood Pressure	Warfarin 3mg
Heart Health & Blood Pressure	Warfarin 4mg
Heart Health & Blood Pressure	Warfarin 5mg
Heart Health & Blood Pressure	Warfarin 6mg
Heart Health & Blood Pressure	Warfarin 7.5mg
Mental Health	Amitriptyline - 10 mg
Mental Health	Amitriptyline - 100 mg
Mental Health	Amitriptyline - 25 mg
Mental Health	Amitriptyline - 50 mg
Mental Health	Amitriptyline - 75 mg
Mental Health	Benztrapine 2 mg
Mental Health	Buspirone 10mg
Mental Health	Buspirone 5mg
Mental Health	Carbamazepine 200 mg
Mental Health	Chlorpromazine
Mental Health	Citalopram 20mg
Mental Health	Doxepin HCL 100mg
Mental Health	Doxepin HCL 10mg
Mental Health	Doxepin HCL 25mg
Mental Health	Doxepin HCL 50mg
Mental Health	Doxepin HCL 75mg
Mental Health	Fluoxetine 10mg tab or cap
Mental Health	Fluoxetine 20mg
Mental Health	Fluoxetine 40mg
Mental Health	Fluphenazine 1mg
Mental Health	Haloperidol 0.5mg
Mental Health	Haloperidol 1 mg
Mental Health	Haloperidol 2 mg
Mental Health	Haloperidol 5 mg
Mental Health	Hydroxyzine HCL 10mg/5ml syrup - 120 ml
Mental Health	Imipramine HCL
Mental Health	Lithium Carbonate 300 mg
Mental Health	Nortriptyline 10mg
Mental Health	Nortriptyline 25mg
Mental Health	Paroxetine 10mg
Mental Health	Paroxetine 20mg
Mental Health	Perphenazine
Mental Health	Prochlorperazine 10mg
Mental Health	Risperdal
Mental Health	Sertraline Tab 100 mg
Mental Health	Thioridazine 25mg
Mental Health	Thioridazine 50mg

Category	Drug
Mental Health	Thiothixene 2mg
Mental Health	Trazodone 100mg
Mental Health	Trazodone 150mg
Mental Health	Trazodone 50mg
Mental Health	Trihexyphenidyl 2mg
Mental Health	Citalopram 40mg
Other Medical Conditions	Bromocriptine
Other Medical Conditions	Chlorhexidine Gluconate 0.12% solution - 473 ml
Other Medical Conditions	Gabapentin - 100 mg, 300 mg
Other Medical Conditions	Hydrocortisone (magic mouthwash)
Other Medical Conditions	Meclizine
Other Medical Conditions	Megestrol 20 mg
Other Medical Conditions	Methotrexate
Other Medical Conditions	Methotrexate Injection
Other Medical Conditions	Oxybutynin 5mg tablet
Other Medical Conditions	Pancrealipase (Creon 5)
Other Medical Conditions	Phenazopyridine 100mg
Other Medical Conditions	Phenazopyridine 200mg
Other Medical Conditions	Phenobarbital
Other Medical Conditions	Phenytoin
Other Medical Conditions	Ropinirole (Requip)
Other Medical Conditions	Selegiline
Skin Conditions	Benzoyl Peroxide 4% creamy wash - 171 ml
Skin Conditions	Benzoyl Peroxide Gel 10%
Skin Conditions	Betamethasone Dipropionate 0.05% cream - 15 gm
Skin Conditions	Betamethasone Dipropionate 0.05% cream - 45 gm
Skin Conditions	Betamethasone Val. 0.1% cream - 15 gm
Skin Conditions	Betamethasone Val. 0.1% cream - 45 gm
Skin Conditions	Betamethasone Val. 0.1% ointment - 15 gm
Skin Conditions	Betamethasone Val. 0.1% ointment - 45 gm
Skin Conditions	Clobetasol Cream
Skin Conditions	Fluocinolone Acet. 0.01% solution - 60 ml
Skin Conditions	Fluocinonide 0.025% cream - 15 gm
Skin Conditions	Fluocinonide 0.05% cream - 15 gm
Skin Conditions	Fluocinonide 0.05% cream - 30 gm
Skin Conditions	Hydrocortisone 1% cream - 30 gm
Skin Conditions	Hydrocortisone 2.5% cream - 30 gm
Skin Conditions	Hydrocortisone Acetate (Cream)
Skin conditions	Metronidazole cream
Skin Conditions	Mupriocin Ointment
Thyroid Conditions	Levothyroxine 100mcg
Thyroid Conditions	Levothyroxine 112mcg
Thyroid Conditions	Levothyroxine 125mcg
Thyroid Conditions	Levothyroxine 137mcg
Thyroid Conditions	Levothyroxine 150mcg
Thyroid Conditions	Levothyroxine 175mcg
Thyroid Conditions	Levothyroxine 200mcg
Thyroid Conditions	Levothyroxine 25mcg

Category	Drug
Thyroid Conditions	Levothyroxine 50mcg
Thyroid Conditions	Levothyroxine 75mcg
Thyroid Conditions	Levothyroxine 88mcg
Thyroid Conditions	Levoxyl
Thyroid Conditions	Methimazole tablets, 5mg
Thyroid Conditions	Propylthiouracil Tablet
Viruses	Acyclovir 200mg
Vitamins & Nutritional Health	Ethedent 0.25mg chewable
Vitamins & Nutritional Health	Ferrous Sulfate
Vitamins & Nutritional Health	Folic Acid 1mg
Vitamins & Nutritional Health	Klorcon 10 10mEq ER
Vitamins & Nutritional Health	Klorcon 8 8mEq ER
Vitamins & Nutritional Health	Klorcon M10 10mEq
Vitamins & Nutritional Health	Mag 64 64mg
Vitamins & Nutritional Health	Magnesium Oxide 400mg
Vitamins & Nutritional Health	Multivitamin Fl (Fluoride) 0.25mg chewable
Vitamins & Nutritional Health	Multivitamin Fl (Fluoride) 0.5mg chewable
Vitamins & Nutritional Health	Multivitamin Fl (Fluoride) 1mg chewable
Vitamins & Nutritional Health	Multivitamin Fl + Fe (Fluoride +Iron) 0.5mg chewable
Vitamins & Nutritional Health	Natalcare Pic
Vitamins & Nutritional Health	Natalcare Plus
Vitamins & Nutritional Health	Potassium Chloride 10% liquid - 473 ml
Vitamins & Nutritional Health	Prenatal Rx
Vitamins & Nutritional Health	Thiamine
Vitamins & Nutritional Health	Vitamin D - 50,000 units
Women's Health	Alendronate SOD 35mg tab
Women's Health	Alendronate SOD 70mg tab
Women's Health	Birth Control (Oral Contraceptives)
Women's Health	Clomiphene 50mg tab
Women's Health	EST Estrogen/Methyl Testost DS tab
Women's Health	EST Estrogen/Methyl Testost HS tab
Women's Health	Estrace (Vaginal Cream)
Women's Health	Estradiol 0.5mg
Women's Health	Estradiol 1mg
Women's Health	Estradiol 2mg
Women's Health	Estrogens
Women's Health	Estropipate 0.75mg
Women's Health	Estropipate 1.5mg
Women's Health	Medroxyprogesterone Acetate 10mg
Women's Health	Medroxyprogesterone Acetate 2.5mg
Women's Health	Medroxyprogesterone Acetate 5mg
Women's Health	Prempro
Women's Health	Sprintec 28-day tab*
Women's Health	Tamoxifen 10mg
Women's Health	Tamoxifen 20mg
Women's Health	Tri-Sprintec 28-day tab*